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AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:SSM393013

TEST REPORT CERTIFICATION

Applicant - Modern Electronics Factory Limited
Manufacturer - Modern Electronics Factory Limited
EUT Description :  Universal Multi-Charging Station
FCCID : SSM393013
(A) MODEL NO. & . Brand Name Model No.
DOK CR13
BRAND NAME

CR10, CR11, CR12, CR15, CR16, CR17,
CR18, CR22, CR23, CR28, CR33
BRAND CR10, CR11, CR12,CR13

MET, IXT, CR10, CR11, CR12, CR13, CR15, CR16,
KARAOKE USA | CR17, CR18, CR22, CR23, CR28, CR33

DOK

(B) POWER SUPPLY : DC 5V From Adapter
(C) TEST VOLTAGE DC 5V From Adapter Input AC 120V/60Hz

Tested for comply with:

FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used: ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. This report
contains data that are not covered by the NVLAP accreditation. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, or any agency of the federal government.

Date of Test : Aug.09" 14, 2013 Report of date: Aug.27, 2013

el
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Lisa Liang / Assf§tant EMC # M #1 & guﬁnx Eu/ Asms ant Manage
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David Jin / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 PASS
ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) S ASS
n r m n
onaucte purious I1SSI0ONS ANSI C63.10 -2009

Cartier F Senaration Test FCC Part 15: 15.247(a)(1) S ASS
rrer =r n I n
arrie equency Separatio €es ANSI C63.10 -2009

20dB Bandwidth Test FCC Part 15: 15.215 o ass
n
e ANSI| C63.10 :2009

o ro | FCCPart1s: 15.247(a)(1) i) DASS
mber ng Frequen
umbe opping Frequency Tes ANSI C63.10 :2009

) FCC Part 15: 15.247(a)(2)(iii)
Dwell Time Test PASS
ANSI C63.10 :2009

" ok Ouot P iy FCC Part 15; 15.247(b)(1)\ PASS
mum r
aximum Peak Output Power Tes ANSI C63.10 :2009

o o ool Teq FCC Part 15: 15.247(d) PASS
n m n
a ge Compliance Tes ANSI C63.10 :2009

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)
Product Name Universal Multi-Charging Station
Model No. & Brand Name Model No.
Brand Name DOK CR13
DOK CR10, CR11, CR12, CR15, CR16, CR17,
CR18, CR22, CR23, CR28, CR33
BRAND CR10, CR11, CR12, CR13
MET, IXT, CR10, CR11, CR12, CR13, CR15, CR1S6,
KARAOKE USA | CR17, CR18, CR22, CR23, CR28, CR33
The deference is just the model name and color.
Test Model CR13
FCCID SSM393013
Radio Bluetooth V2.1+EDR

2402MHz~2480MHz

Antenna IFA, 0dBi PK gain
Modulation GFSK, n/4 DQPSK, 8-DPSK
Power Supply DC 5V From Adapter Input AC 120V/60Hz
Applicant Modern Electronics Factory Limited
Flat C, 10/F., Phase 4, Kwun Tong Ind. Centre ,472-482 Kwun
Tong RD ,Kwun Tong ,KLN ,Hong Kong
Manufacturer Modern Electronics Factory Limited
Flat C, 10/F., Phase 4, Kwun Tong Ind. Centre ,472-482 Kwun
Tong RD ,Kwun Tong ,KLN ,Hong Kong
Power Adapter Manufacturer : JEDONG ELECTRON FACTORY
M/N: JDA0300500350WUS
Input :100-240V~ 50/60Hz, 0.8A
Output: 5.0V, 3.5A
Shielded, Detachable, 1.8m
Audio In Unshielded, Detachable, 0.58m
Date of Test Aug.09~14, 2013

Date of Receipt

Sample Type

Aug.07, 2013

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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2.2.Tested Supporting System Details
No.| Description ACS No. Manufacturer Model Serial Number | Approved type
ACS-EMC-IP01 APPLE A1199 YM706MLDVQ5 SE(S:IC\:A :DIODC_ R33057
1. iPod nano :
Data Cable: Shielded, Detachabled, 1.0m
- SONY | NOVE-5540 - OFCC ID
5 MP3 OBSMI ID
' Data Cable: Shielded, Detachabled, 1.8m
Power Cord: Unshielded, Detachabled , 1.8m
OFCC ID
3. [Mobile phone -- HTC S720e -- By DoC
OBSMI ID R33057

2.3.EUT Configuration and operation conditions for test.

iPod
BT Connected
Mobile phone
EUT a MP3
b iPod nano
Adapter a: USB Cable
l b: Audio Cable
AC Mains

(EUT: Universal Multi-Charging Station

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13242
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2.4.Test Facility
Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. . Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.5.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty

Uncertalnt_y for Conductlon_emlssmn test 3.1 dB(150kHz to 30MHz)
in No. 1 Conduction

3.02 dB (9KHz~30MHz, Polarize: H)
3.03 dB (9KHz~30MHz, Polarize: V)
Uncertainty for Radiation Emission test 3.22 dB(30~200MHz, Polarize: H)
in 3m chamber 3.23 dB(30~200MHz, Polarize: V)
3.49dB(200M~1GHgz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 3m chamber 5.04dB (1~6GHz,Distance: 3m)

(1GHz-18GHz) 5.06dB (6~18GHz,Distance: 3m)
Uncertainty for Radiated Spurious Emission test in RF
3.57dB
chamber

Uncertainty for Conduction Spurious emission test 2.00 dB
Uncertainty for Output power test 0.73dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %

0.6°C

Uncertainty for test site temperature and humidity 30/
0

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4, Terminator Hubersuhner 500 No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
| Py | A
80cm
0.8m
—
LISN LISNE |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13242




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:SSM393013 Page 3-2

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Universal Multi-Charging Station (EUT)

Model Number : CR13
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.3.
3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 2.4.
3.5.2.Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). The other peripheral devices power cord connected to the power mains
through a line impedance stabilization network (L.I.S.N.#3). This provides a 50 ohm
coupling impedance for the EUT (Please refer the block diagram of the test setup and
photographs). The AC line are checked to find out the maximum conducted emission. In
order to find the maximum emission levels, the relative positions of equipment and all of
the interface cables shall be changed according to ANSI C63.10: 2009 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: & File: D:DATA2013 Report dataMModerniACS13QH073.EM6 (8)
o LEvel ([dBuv) Date: 2013-08-10

FCC PART 15 C

FCC PART 1 {AVG)
2
40
0.15 2 kil 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1ffconduction I'ata Mo H =1
Di=./Ant. HuR Z012 E3HZ-Z5 LINE
Limit tFCC PART 15 C
Env./In=s. 124, 5%C/56% Engineer :Leo-LI
EUT tniversal Multi-Charging Station
Power Bating :DC 5V From Adapter Input AC 120V/60H=
Te=t Maode :Tx Mode
tM/N:CR13
LISN Cable Emission
No Freg Factor Loss Reading Lewvel Limits= Margin Remark
(MHz) [dE) [dE) (dEuV) [dBuV) [dBuv) (dE)
1 0.z20900 0.19 0.01 35.00 35.20 53.24 15.04 bverage
Z 0.20200 0.19 0.01 43 .00 43 .20 63.24 Z0.04 QF
3 0.68700 0.z0 0.03 36,60 36.83 46.00 9.17 bverage
4 0.68700 0.z0 0.03 44,20 44,43 S56.00 11.57 QF
5 1.105 0.z21 0.03 Z6.60 Z6.54 46.00 19.16 bverage
5] 1.105 0.z21 0.03 36.00 36.24 56.00 19.76 QF
7 1.612 0.23 0.04 Z24.89 Z25.16 46.00 Z0.54 byerage
=] 1.61z 0.23 0.04 35.69 35.96 56.00 Z0.04 QF
9 1.970 0.24 0.04 Z25.50 Z25.78 46.00 Z0.22 byerage
10 1.970 0.z24 0.04 34.70 34.95 56.00 z1.02 QF
11 15.910 0.52 0.1z 43 .10 44,04 50.00 5.968 byerage
12 15.910 0.52 0.1z 53.70 54.64 &0.00 5.36 Qp

Femarks: 1.Emission Lewel=LIZN Factor+Cable Loss+Reading.
2.If the average liwmit is met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 7 File: D:DATA2013 Report dataMModerniACS13QH073.EM6 (8)
o LEvel ([dBuv) Date: 2013-08-10

FCCPART 15 C

FCC PN%C (AVG)

0

A8 2 kil 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1ffconduction I'ata Mo HE
Di=./Ant. HuR 2012 E3HZ-Z5 NEUTRAL
Limit tFCC PART 15 C
Env./In=s. 124, 5%C/56% Engineer :Leo-LI
EUT tniversal Multi-Charging Station
Power Bating :DC 5V From Adapter Input AC 120V/60H=
Te=t Maode :Tx Mode
tM/N:CR13
LISN Cable Emission
No Freg Factor Loss Reading Lewvel Limits= Margin Remark
(MHz) [dE) [dE) (dEuV) [dBuV) [dBuv) (dE)
1 0.z20900 0.z21 0.01 FZ.90 33.12 53.24 Z0.12 bverage
Z 0.20200 0.z21 0.01 45.10 45,32 63.24 17.92 QF
3 0.65700 0.z24 0.03 33.09 33.36 46.00 12.64 bverage
4 0.65700 0.24 0.03 45.99 46.26 S56.00 9.74 QF
5 1.015 0.z24 0.03 Z1.z20 Z1.47 46.00 Z4.53 bverage
5] 1.015 0.z24 0.03 33.90 34.17 56.00 21.83 QF
7 1.493 0.26 0.03 23.51 23.80 46.00 Z2.20 byerage
=] 1.493 0.z26 0.03 34.41 34.70 56.00 Z1.30 QF
9 1.911 0.28 0.04 ZZ.90 Z23.22 46.00 Z2.78 byerage
10 1.911 0.z5 0.04 35.30 35.62 56.00 Z0.38 QF
11 15.851 0.71 0.1z 41.91 47 .74 50.00 TLE26 byerage
12 15.5851 0.71 0.1z 5z.01 52.584 &0.00 7.16 Qp

Femarks: 1.Emission Lewel=LIZN Factor+Cable Loss+Reading.
2.If the average liwmit is met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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4. RADIATED EMISSION TEST

4.1. Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal. Interval

1 3#Chamber AUDIX N/A N/A Nov.24,12 1 Year

2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 13| 1 Year

3 | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year

4 Amplifier HP 8447D 2648A04738 |May.08, 13| 1 Year

5 | Bilog Antenna Schaffner CBL6111C 2598 Mar.14,13 1 Year

6 RF Cable MIYAZAKI CED400-NL 3# (IZ\lh:rlnber May.08, 13| 1 Year

7 | Coaxial Switch Anritsu MP59B M74389 [May.08, 13| 1 Year

8 | Loop Antenna Chase HLAG6120 1062 May.21,13| 1 Year

Frequency rang: above 1000MHz
Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval

1 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060088 | June.05,13 1 Year

4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ [| (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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For frequency range 1GHz-25GHz

A

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

Semi-anechoic 3m Chamber

<4—

ABSORBER

AAA

2.0m(L)*1.0m(W)*0.8m(H)

T~

TURN TABLE
(FIBRE GLASS)

- —
Combining Network| [ AMP | |Spectrum Analyzer| [ PC System -
I
Receiver
4.3. Radiated Emission Limit Standard: FCC 15.209 & 249
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller li
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements

employing a

9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits
in these three bands are based on measurements employing an average

detector.

mit shall apply at the cross point between two frequency

CISPR quasi-peak detector except for the frequency bands

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. Universal Multi-Charging Station (EUT)

Model Number . CR13
Serial Number . N/A
4.4.2. Support Equipment  :  As Tested Supporting System Detail, in Section 2.4

4.5. Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.
4.5.3. Let EUT work in Tx mode.

4.6. Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between
1 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna is set on Test. In order to find the maximum emission levels
all of the interface cables must be manipulated according to ANSI C63.10-2009 on
radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

There is no obvious emission in the range 9KHz~30MHz, so the emission result was
not record in the report. All emission in the range 9KHz~30MHz are at least 20dB
below limit; emission plot was not recorded in the report.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at LMHz and VBW is set at 3MHz for
peak emissions measurement above 1GHz

This device is pulse modulated, a duty cycle factor was used to calculate average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.
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4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.247 Limit.

Note: The duty cycle factor for calculate average level is 9.37 dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit,
the average level was deemed to comply with average limit.
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Duty cycle: 0.426ms /1.251ms *100% = 34%
Duty cycle factor = 20log (1/duty cycle) =9.37

lusilt-nl Spectrum le'p':ﬁ Swopt 54

Center Freq 2.402000000 GHz = Avg Typs: Log-Par om0

PN Wilde ~e= 1rig: Fres Run
IFGainiLww Aen: 20 4B

Raf Offeet 1 dB
Ref 11.00 dBm

Center Freq
2. 402000000 GHz

StartFreq
2 402000000 GHe

it qI»\p-.trﬂhr

Center 2402000000 GHz
Res BW 1.0 MHz #VEW 1.0 MHz

uEs A Akgnment Completed BTATUE

lusilt-nl Spectrum le'p':ﬁ Swopt 54

Canter Fraq 2.402000000 GHz Fraquancy

FHIO: Wildm == 1rg: Fres Run
IFGaim:Luw Aen: 20 4B

Raf Offeet 1 dB
Ref 11.00 dBm

Center Freq
2. 402000000 GHz

|
| | | StartFreq

A L S a*'ﬁ‘*ra'"lﬂw i

Center 2402000000 GHz
Res BW 1.0 MHz #VYBW 1.0 MHz Sweep 3.000 ms (1001 pts)

WIS FTATUE
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Agilent Spectrum Analyzer - Swept 54

Canter Freq 2.402000000 GHz

PHO: Wide =+
IFGaim:Luw

Raf Offeet 1 dB

Trig: Fres Run
Atten: 20 d8

182

Fll: i ﬁ'l'r]l 15‘, F ] 'rlL I:l;" ,r ’ [E ;Tr]ﬂ'l

#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FTATUE
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Frequency: 30MHz~1GHz

Data: 9 File: E:2013 Report Data'lModerntACS13QHOT3.EMG (12)
a0 Level (dBul/im) Date: 2013-08-09
FCC PART 15 C {3M)
$6iB
40 r—————————J
030 224, 418. 612. 806. 1000
Frequency (MHz)

Site no. 3m Chamber I'ata no. :

Dis. ¢ Ant. 3m 2013 CEBL6111C Z595 int., pol. @ VERTICAL

Limit FCC PART 15 C (3M)

Env. / Ins. 24%C/E5% Engineer Even Deng

EOT : Universal Multi-Charging Station

Fower rating : DC 5V From Adapter Input AC 120V/60H=

Test Mode Tx Mode

M/MN:CR13
Ant. Cable Emission
No Freg Factor Loss Reading Lewvel Limits Margin FRemark
(MHz) (dB/m) [dE) (dBuV) [dBuW/m) (dBuV/m) [dE)

1 34.850 17.135 0.9z 15.70 36.75 40.00 3.25 2F
Z 49,400 9,23 1.15 1z.11 zz.52 40.00 17.48 QF
3 138.640 12.27 1.56 3.96 17.79 43.50 Z25.71 2F
4 151.250 11.74 1.60 4,59 17.93 43.50 25.57 oF
5 zago.z2e0 13.21 2.09 3.28 15.58 46.00 27.42 2F
& 546.740 2Z.90 3.76 1.68 28.34 46.00 17.66 QF

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE khelow the official

limit are not reported.
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Data: 10 File: E:2013 Report Data'lMModerntACS130QHOT73.EMG {12)
0 Level (dBuV/m) Date: 2013-08-09
FCC PART 15 C (3M)
J5dB
40 _,—‘—I
030 224, 418, 612, 806, 1000
Frequency {MHz)
S3ite no. : 3m Chanber Data no. : 10
Dis. / Ant. I 3m 2013 CEBLA111C 2598 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3HM)
Env. / Ins. : Z47*C/a65% Engineer : Ewven Deng
EUT : Mniversal Multi-Charging 2tation
Power rating : DC 5V From Adapter Input AC 120V/60H=z
Test HMaode : Tx HMode
M/M:CELS
Ant. Cable Emission
No. Freq. Factor Loss PReading Lewvel Limits Margin FRemark
(MH=) [AE/ ) (dE) [dBuv) [dBuW/m] [(dBuV/m) (dE)
1 34.850 17.13 0.9z 6.07 Z4.12 40.00 15.55 QF
2 136.700 12.36 1.55 3.17 17.08 43.50 Z26.4z2 QF
3 173.560 9.77 1.69 §.19 19.65 43.50 23.85 QF
4 Z82.200 13.24 Z2.10 7.56 Z22.90 4p.00 23.10 QF
= F7T.260  15.65 2.39 5.04 23.08 46.00 22.92 QF
5] 917.550 23.25 3.98 4,35 31.58 46.00 14.4z2 QF

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
2. The ewission levels that are Z0dE below the official
limit are not reported.
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Frequency: 1GHz~18GHz
Data: 1 File: G:2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBu\ i) Date: 2013-08-10
FCC PART 15C PEAK
60
o™
0 1000 4400, 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. 3 Charder Data no. 1
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. HORIZOMTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%CS 543 Engineer Leo-Li

EUT

Power supply :

Test mode
M/N

Tniversal Multi-Charging 3tation
DC &V From Adapter Input AC 120V/60Hz

GF3K Z402MHz Tx
CE13
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Data: 2 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
2 FCC PART 15C A
I]1I]I]I] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. HE
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZONTALL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2402MH=z Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
240Z.000 z26.77 5.80 35.70 97.58 Q4. 43 74.00 -20.43 Peak
4504.000 32.47 8.56 35.70 477 .49 5Z.82 74.00 21.18 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,
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Data: 3 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Level {dBu\fim) Date: 2013-08-10

120

FCC PART 15C PEAK

60
W
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. HEE
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : GF3K 240ZMH=z Tx

M/ 1 CR13
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Data: 4 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Lewvel (dBuvim) Date: 2013-08-10
120
1
FCC PART 15C PEAK
60
FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. 4
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 152 PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2402MH=z Tx
M/N CR13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) (dE) [dB) [dBuWv) {dBuV/m) (dBuW/m) (dB)
Zz40z2.000 Z26.77 5.80 35.70 92.42 89.29 74.00 -15.29 Peak
4504.000 32.47 8.56 35.70 45.98 51.31 74.00 ZZ.69 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,
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Data: 7 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Level {dBu\fim) Date: 2013-08-10

120

FCC PART 15C PEAK

60
ottt
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. HE
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : WERTICLL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode 1 GF3K 2441MH= Tx

M/ 1 CR13
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Data: 8 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C A
2z
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. HER =]
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : WERTICLL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2441MH= Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z441.000 z27.0z2 5.86 35.70 91.61 85.79 74.00 -14.79 Peak
4882 .000 3Z2.64 .64 35.70 44 23 49.81 74.00 24,19 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
Mot ™
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. HE=]
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode 1 GF3K 2441MH= Tx

M/ 1 CR13
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Data: 10 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Lewvel (dBuvim) Date: 2013-08-10
120
1
FCC PART 15C PEAK
60
FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. 10
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZOMNTAL
Limit FCC PART 152 PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2441MH= Tx
M/N CR13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) (dE) [dB) [dBuWv) {dBuV/m) (dBuW/m) (dB)
Zz441.000 27.0z2 5.86 35.70 97.00 94,13 74.00 -20.138 Peak
48582 .000 32.64 g8.64 35.70 45.64 51.22 74.00 ZZ.78 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 11 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
M
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. v 11
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode 1 GF3K 2450MH=z Tx

M/ 1 CR13
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Data: 12 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C A
2
I]1I]I]I] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. HE 1
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : WERTICLL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2480MH=z Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z450.000 z27.27 5.91 35.70 gg8.51 86.29 74.00 -1z.z29 Peak
490.000 32.81 g8.72 35.70 44 .00 40,83 74.00 24,17 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,
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Data: 13 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Level {dBu\fim) Date: 2013-08-10

120

FCC PART 15C PEAK

60
.
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. v 13
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode 1 GF3K 2450MH=z Tx

M/ 1 CR13
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Data: 14 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
- FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. 14
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZONTALL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode GFSK 2480MH=z Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z450.000 z27.27 5.91 35.70 956.53 94.01 74.00 -z20.01 Peak
490.000 32.81 g8.72 35.70 45,72 51.55 74.00 22.45 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 19 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
M
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. v 19
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDP3SK 2480MH= Tx

M/ 1 CR13
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Data: 20 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Lewvel (dBuvim) Date: 2013-08-10
120
1
FCC PART 15C PEAK
60
FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. z0
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 152 PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSE 2450MHz Tx
M/N CR13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) (dE) [dB) [dBuWv) {dBuV/m) (dBuW/m) (dB)
z4g0.000 27.27 5.91 35.70 89.34 86.82 74.00 -12.82 Peak
4960.000 32.51 8.72 35.70 45,43 51.26 74.00 ZZ2.74 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 21 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
M
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. 21
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDP3SK 2480MH= Tx

M/ 1 CR13
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Data: 22 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C A
i
I]1I]I]I] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. Za
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZONTALL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSE 2450MHz Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z450.000 z27.27 5.91 35.70 97.35 94 .53 74.00 -20.83 Peak
490.000 32.81 g8.72 35.70 44 72 5E0.55 74.00 23.45 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,
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Data: 23 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Level {dBu\fim) Date: 2013-08-10

120

FCC PART 15C PEAK

60
wmv"-"”
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. P23
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDPSK 2441MH= Tx

M/ 1 CR13

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 4-18
Data: 24 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
5 FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. P24
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : WERTICLL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSKE 2441MH=z Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z441.000 z27.0z2 5.86 35.70 9z .57 89.75 74.00 -15.75 Peak
4882 .000 3Z2.64 .64 35.70 45.81 5Z.39 74.00 21.61 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13242
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Data: 25 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
Botpdotom o™
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. P25
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDPSK 2441MH= Tx

M/ 1 CR13

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 26 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C A
I]1I]I]I] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. 26
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZONTALL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSKE 2441MH=z Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
Z441.000 z27.0z2 5.86 35.70 99.10 Q9628 74.00 -22 .28 Peak
4882 .000 3Z2.64 .64 35.70 45.59 51.17 74.00 22.83 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 27 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Level {dBu\fim) Date: 2013-08-10

120

FCC PART 15C PEAK

60
W
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. P27
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDPSK 240ZMH= Tx

M/ 1 CR13

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 28 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
Lewvel (dBuvim) Date: 2013-08-10
120
1
FCC PART 15C PEAK
60
FCC PART 15C A
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. zg
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 152 PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSE 2402MHz Tx
M/N CR13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) (dE) [dB) [dBuWv) {dBuV/m) (dBuW/m) (dB)
Zz40z2.000 Z26.77 5.80 35.70 91.79 88.66 74.00 -14.66 Peak
4504.000 32.47 8.56 35.70 45.74 51.07 74.00 Z22.93 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 29 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)

120 Level {dBu\fim) Date: 2013-08-10

FCC PART 15C PEAK

60
btk
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

A3ite no. i 3w Chanber Data no. Hc!
Di=. / Ant. T 3m Z012 3115 (4580) Ant. pol. : HORIZONTALL
Limit : FCC PART 15C PEAE
Env. / Ins. T Z3FC/54% Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode : SDPSK 240ZMH= Tx

M/ 1 CR13

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:SSM393013 page 4-24
Data: 30 File: G: 2013 reportMModern'ACS13QHO73.EMG (32)
120 Lewvel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C A
7
I]1I]I]I] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
A3ite no. Jm Chanber Data no. 30
Di=. / Ant. 3m Z012 3115 (4580) Ant. pol. HORIZONTALL
Limit FZC PART 15C PELE
Env. / Ins. 2I®C/ 545 Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Ldapter Input AC 1Z0V/60Hz
Test mwode SDPSE 2402MHz Tx
M/N CE13
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (B /) [dBR) [dB) [dBuv) {dBuV/m) (dBuW/m) (dB)
240Z.000 z26.77 5.80 35.70 95. 64 95.51 74.00 -21.51 Peak
4504.000 32.47 8.56 35.70 44,74 5O0.07 74.00 23.93 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are Z20d4E helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment | Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval

1. [PRASIgnall - nieng N9030A  |MY51380221| Oct31,12 | 1 Year
Analyzer

2. | Attenuator Agilent 8491B MY39262165| May.08,13 1 Year

3. | RF Cable | Hubersuhner |SUCOFLEX102| 28618/2 May.08,13 1Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is
set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)
There is no obvious emission in the range 9KHz~30MHz, so the emission result was not

record in the report. All emission in the range 9KHz~30MHz are at least 20dB below limit;
So the emission plot was not reported in the report.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Hopping On
GFSK
2402MHz
Agpilent Spectrum Analyaed - Swept 54
L HF = il L0 e o P .'-'-'_'-'cl il F,
Start Freq 2.310000000 GHz - Aieg Type: Log-Pwr ; . Teguancy.
PHD: Fast ¢ Trig: Free Run Avg|Hold= 1000100

FGaimlow — Atten: 20 4B

Ref Offzet 1 dB
idv_ Ref 21.00 dBm

pd

2 A
Tt e gy

| NPT R S TP S T PR S B TR T e S P——— W

Stap 240500 GHZ

Start 2.31000 GHz '
] #VBW 300 kHz Sweep 9.13 ms (1001 pts)
EE ¥ FUNCTION | FLINCTION wiDTH IVALLE |

2.401 855 GHz |
2,350 000 GHz |

Agpilent Spectrum Analyaed - Swept 54

Start Freq 1.000000000 GHz 2 Awg Type: Log-Fer
PO Fast Ly Trig: Free Run Avg|Hold: 187100
IF Gain:Luw Atten: 20 48

Ref Offzet 1 dB
Ref ?1.@0 dBm

*1

| Lok Gl Pl T T VT PR SR T N ST P TP
| Iprre— e -
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=1.561 dBm
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Agpilent Spectrum Analyaed - Swept 54

I it = ] CRESLOF ANy 12, L
Marker 1 911.730000000 MHz - Avg Type: Log-Per Tract
PO Fast L, Trig: Free Run Avg|Hold= 1000100 T
IF Gain:Luw Atten: 20 48

Peak Search

Ref Offzet 1 dB
iBidivy Ref 21.00 dBm

Ir-.ﬂ.-'-?—'\--i' L e e Lok it R i i maae Lt S A K o B

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TAC, 501 [ ] FUNETION FLINETION WD TH FUNETIOM WALLIE

«28.322 dBm |

Agpilent Spectrum Analyaed - Swept 54
| DRSS A MGy 12, ST

Avg Typa: Ln.ﬂ.-P"r IRACE Peak Search
Avg|Hold: 34100

MEKr1 GHz NextPeax

Marker 1 24.850000000000 GHz 7
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IFGainLww Atten: 20 48

Ref Offzet 1 dB
iy Ref 21.00 dBm

gt et i P A e gt oI el S e At b L

Start 10,000 GHz

#VBW 300 kHz
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2441MHz

Agpilent Spectrum Analyaed - Swept 54

I it = ] TRESEI1] Ay 1D L
Marker 1 2.440000000000 GHz - fvg Type: Log-Pwr mack

PO Fast L, Trig: Free Run Avg|Hold: 177100

IF Gain:Luw Atten: 20 48

Peak Search

Ref Offzet 1 dB
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“I

e

e 2] R T e _‘.\J\,g.urt- ST SN o il P A AR B AR
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MER MODE TAC, 501 : Y FUNETION FLINETION WD TH FUNETIOM WALLIE

Agpilent Spectrum Analyaed - Swept 54

1 it = ] DR A My 12, ST
Marker 1 871.960000000 MHz = g Type: Log-Pwr ]

PO Fast L, Trig: Free Run Avg|Hold: 657100 it

IF Gain:Luw Atten: 20 48 bex

Peak Search

Ref Offzet 1 dB
iy Ref 21.00 dBm

*1
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#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TAC, 501 [ ] FUNETION FLINETION WD TH FUNETIOM WALLIE
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Agpilent Spectrum Analyaed - Swept 54

Marker 1 24.670000000000 GHz Avg Type: Log Par Rask Saach

PO Fast Ly Trig: Free Run Avg|Haold: 44100
IF Gain:Luw Atten: 20 48

r-l ] {
Ref Offaet 1 dB MEkr1

By Ref 21.00 dBm

| , .l P T TR P R T S
st e e T b s e b S T i L il
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PO Fast Ly Trig: Free Run Avg|Hold: 277100
IF Gain:Luw Atten: 20 48
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*]

s TR TIPS N P PNt B TR ST P S SRS TS

v
| — i o e st A
J——

Stop 10.000 GHz
¥Res BW 100 kHz #VBW 300 kHz Sweep EGO ms (1001 pts)

MER MODE TAC| 501 . v FLIETICN WD TH | WALLIE |
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Agpilent Spectrum Analyaed - Swept 54

I, ik =y ] RETE L AM MGy 12, L
Marker 1 870.990000000 MHz : Aug Type: LogPwr iz
PO Fast L, Trig: Free Run Avg|Hold: 450100 T
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iBidivy Ref 21.00 dBm
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By A A g g S g Ml ittt A e L e
|
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Agpilent Spectrum Analyaed - Swept 54

1] i = \f 101300 U_'l'-'_'-'a 13 Al
Start Freq 2.477000000 GHz : Avg Type: Log-Par tmacy Frogpsncy
PHO: Wide o Trig: Fres Run Avg|Hold= 1001100 Uiis,
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T e = S e
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Agilent Spectrum Analyzer - Swept 58
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Agilent Spectrum Analyzer - Swept 58
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Swepl 54
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Agpilent Spectrum Analyoe - Swept 58
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2480MHz

Agpilent Spectrum Analyoe - Swept 58
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Agpilent Spectrum Analyoe - Swept 58

Marker 1 467.470000000 MHz

Ref Offzet 1 dB
iBidivy Ref 21.00 dBm

PR Fast
IFGain:Luw

Lu,.}‘...-_.*ﬁ. PP AP LENPUPIR PR i SO e T R L B A

Avg Typa: Log-Pwr Peak Search
o Trig: Free Run Avg|Hold: 46100
Atten: 20 48

NextPeak

|

Next Pk Right

Next Pk Left

‘1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

#VBW 300 kHz

FUNCTION | FLMCTION WADTH FUNETION WALLE |

50161 dBm|

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:SSM393013 page 5-11

Agpilent Spectrum Analyoe - Swept 58
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1 e Al B oA s b n
L. RELTHES I L B

Stop 2.51000 GHz
Sweep 340 ms (1001 pts}

FLINCTION Wil T

uzs L Fila <Seraan_ 0051, png- saved

Frequency
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8-DPSK
Agilent Spectrum I'p.:ﬁ Swopt 54

‘Start Fraq 2.475000000 GHz : Avg Type: Log-Par Fraquancy
PHO: Wide Lo 0 1rig: Fres Run Avg|Hold:= 100100

FGalmLuw — Atten: 20 48

Fel Offzet 1 dB
Eid Ref 10.00 dBm

Mooty Al M "
L A e . - e a o
L "'.-" Ll LI il T PRI DT T TN e, i i

Sweep 3.40 ms (1001 pts)

TUMETION FLECTICH WD Ti FUNET

Agilent Spectrum Analyoe - Swept 58

".:‘-tarr Freq 2.310000000 GHz - Avg Type: Log-Pwr
PHD: Fast o Trig: Free Run Avg|Hold:= 100100

FGaimlow — Atten: 20 48

Ref Offzet 1 dB
B gy Ref 1“_.'30 dBm

Lidg
T P T T R e e

Start 2.31000 GHz . Stop 2.41000 GHz
o #VBW 300 kHz Sweep 9.60 ms (1001 pts)

FUNETION FLINCTION Wil T FUNETION WALLIE |

£5.714 dBm |
6673 dBm |
75
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6. CARRIER FREQUENCY SEPARATION TEST

6.1.Test Equipment

Item |Equipment [Manufacturer |Model No. |Serial No. Last Cal. |Cal. Interval

1 [SPECIUM A gilent N9030A  |MY51380221|Oct31, 12 |1 Year
Analyzer

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW.

6.3.Test Results.

EUT:Universal Multi-Charging Station
M/N: CR13
Test date: 2013-08-14 Pressure: 101.1+1.0 kpa | Humidity : 51.6+£3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 21.8+0.6°C
Channel separation Conclusion
1.00MHz PASS
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Agilent Spectrum Analyzer - Swept 54

E- fF EASE (INT f LG A L2

Center Fraq 2.441000000 GHz : Pivg Typs: Log-Per Fraquancy
PHI: Wi Ly Trig: Fres Run Avg|Hold:= 100100
IFGaim:Luw Aien: 20 4B

— T 000 M Auto Tune

Rel OMzet 1 dB

Center Freq
2441000000 GHz

StartFreq
2 438500000 GHe

Stop Fredq
2.443500000 GHz

iCenter 2.441000 GHz ' Span 5.000 MHz
#Res BW 100 kHz #FVBW 300 KHz Sweep 2.53 ms (1001 pts) CF Step

(MR MODL) TE, 55 B ¥ PUNCTION | FUSCTICNWADTH | Funcrion vt ||k Ma

WES FTATUE
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7. 20 DB BANDWIDTH TEST
7.1. Test Equipment

Item |Equipment (Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1, | SPECUUM | Adilent N9030A  |MY51380221| Oct.31,12| 1 Year
Analyzer
7.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

7.3. Test Results

EUT:Universal Multi-Charging Station
M/N: CR13
Test date: 2013-08-14 Pressure: 101.1+1.0 kpa Humidity : 51.6£3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 21.840.6°C
CH 20dB bandwidth Limit
Test Mode ( MHz ) ( KHz ) (KH2)
2402 859.1 N/A
GFSK 2441 911.7 N/A
2480 866.8 N/A
2402 1213 N/A
8-DPSK 2441 1213 N/A
2480 1213 N/A
Conclusion : PASS
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GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Fraq 2.402000000 GHz

SIFGainclLow

Ref Offset 1 dB
Ref 10.00 dBm

lcenter 2402 GHz
“Res BW 30 kHz

Occupled Bandwidth

ra Trig: Fres Run
#Aren: 20 4B

Center Fraq: 402000000 GHz
Avg|Hold:=10H0

#VBW 100 kHz

Total Power

840.67 kHz

Transmit Freq Error
¥ dB Bandwidth

-7.384 kHz
859.1 kHz

OBW Power

P39 A ey
Radie Std: None

Radie Device: BTS

Span 3 MHz
Sweep 3.2 ms

577 dBm

99,00 %
-20.00 dB

Frogquency

AUl

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Fraq 2.441000000 GHz

SIFGainclLow

Ref Offset 1 dB
Refl 10.00 dBm

lcenter 2441 GHz
“Res BW 30 kHz

Occupled Bandwidth

] Trig: Fres Run

Center Frag: 2441000000 GHz
Avg|Hold:=10H0
#Arten: 20 dB

#VBW 100 kHz

Total Power

844.68 kHz

Transmit Freq Error
¥ dB Bandwidth

4.463 kHz
911.7 kHz

OBW Power

Ao 12 A ey
Radie Std: None

Radie Device: BTS

Span 3 MHz
Sweep 3.2 ms

7.29 dBm

99,00 %
-20.00 dB

Frogquency

HULG
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Docupied BW

Conter Fragq: 2450000000 GHz
oy Trig: Fres Run Avg|Hold:= 10010
SIFGainclLow

TR 2SedT Ay L2, 200

Radio Std: Nong Frequency

Radie Device: BTS

.i.']antar Freq 2.480000000 GHz
* #Arten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

lcenter 2.48 GHz
» - #VBW 100 kHz

Occupled Bandwidth Total Power

842.07 kHz
5,994 kHz
866.8 kHz

Transmit Freq Error OBW Power

x dB Bandwidth

Sweep J.2ms

7.91 dBm

899,00 %
-20.00 dB

8DPSK
Test Frequency: 2402MHz

Conter Frag: 2402000000 GHz
] Trig: Fres Run Avg|Hold= 10010
#Artan: 20 o8

SIFGainclLow

CRET 0 A

Radio Std: Nong Traca/Detector

Radie Device: BTS

Ref Offset 1 dB
Ref 10.00 dBm

lcenter 2.402 GHz
#Res BW 30 kHz

#VBW 100 kHz

Occupled Bandwidth Total Power

1.1383 MHz

4.298 kHz
1.213 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

Span 3 MHz
Sweep 3.2 ms

4.05 dBm

899,00 %
-20.00 dB
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Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Fraq 2.441000000 GHz

SIFGainclLow

Ref Offset 1 dB
Refl 10.00 dBm

lcenter 2441 GHz
“Res BW 30 kHz

Occupled Bandwidth

ra Trig: Fres Run
#Aren: 20 4B

Center Frag: 2441000000 GHz
Avg|Hold:=10H0

#VBW 100 kHz

Total Power

1.1368 MHz

Transmit Freq Error
¥ dB Bandwidth

2.542 kHz
1.213 MHz

OBW Power

CRET 25 A Moy

Radio Std: Nong Frequency

Radie Device: BTS

Span 3 MHz

AUl

Sweep J.2ms

5.73 dBm

99,00 %
-20.00 dB

Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Freq 2.480000000 GHz

SIFGainclLow

Ref Offset 1 dB
Refl 10.00 dBm

lcenter 2.48 GHz
“Res BW 30 kHz

Occupled Bandwidth

ra Trig: Fres Run
#Aren: 20 4B

Center Fraq: 2450000000 GHz
Avg|Hold:=10H0

#VBW 100 kHz

Total Power

1.1336 MHz

Transmit Freq Error
¥ dB Bandwidth

356 Hz
1.213 MHz

OBW Power
x dB

TR T 00 A Moy

Radio Std: Nong Frequency

Radie Device: BTS

Span 3 MHz
Sweep 3.2 ms

it

6.31 dBm

99,00 %
-20.00 dB
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8. NUMBER OF HOPPING FREQUENCY TEST
8.1.Test Equipment
Item|Equipment |Manufacturer [Model No.  [Serial No. Last Cal.  |Cal. Interval
1 [SPECtUM A ditent N9030A  |MY51380221 |Oct.31,12 |1 Year
Analyzer
8.2.Limit

channels

8.3.Test Results

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15

EUT:Universal Multi-Charging Station

M/N: CR13
Test date: 2013-08-14 | Pressure:  101.1+1.0 kpa Humidity 51.6%£3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 21.8+0.6°C
Number of channel Limit Conclusion
79 >=15 PASS
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Agilent Spectrum Analyzer - Swept 58

Start Freq 2.390000000 GHz

Fef Ofzet 1 dE
Ref 10.00 dBmw

PR Fast (4
IFGaim:Luw

i 10 P63 A
Ava Type: Log-Pwr
v Trig: Fres Run Avg|Hold:= 100100

Awen: 20 d8

Stop 2.44100 GHz
Sweep 6.20 ms (1001 pts)

FLMETICH WD TH

FVEW 100 kHz

TUNCTION TUHCTION WALLL |

Frogquency

FRes BW 100 kHz

[¥Ts,

PHO: Wide (g
IFGaim:Luw

Ava Type: Log-Pwr
v Trig: Fres Run Avg|Hold== 100100

Awen: 20 d8

Stop 2.48350 GHz
Sweep 5.13 ms (1001 pts)

FUMETIGN FLE WD TH

FVEW 100 kHz

FUNET

FTATUE

Frogquency
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9. DWELL TIME

9.1.Test Equipment

Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | SPECUUM | A gilent N9030A | MY51380221 | Oct31,12 | 1 Year
Analyzer
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels
employed.

9.3.Test Results

EUT:Universal Multi-Charging Station
M/N: CR13
Test date: 2013-08-14 Pressure: 101.1+1.0 kpa Humidity  :51.6+3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 21.8+0.6°C
Mode dwell time Limit | Conlusto
DH1 (49ps/55*0.4*79chanels*0.411 m=127.27ms <400ms PASS
GFSK | DH3 |26ps/5s*0.4*79chanels*1.689 ms =277.53ms <400ms PASS
DH5 |20hops/5s*0.4*79chanels*2.940ms=371.61ms <400ms PASS
DH1 |51hops/55*0.4*79chanels*0.421ms=135.69ms <400ms PASS
8DPSK| DH3 |25hops/5s*0.4*79chanels*1.680ms =265.44ms <400ms PASS
DHS5 |20hops/5s*0.4*79chanels*2.950ms =372.88ms <400ms PASS
Note: All the lower levels were signal from receiver’s, and should not considered
in here.
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GFSK
DH 1

Agpilent Spectrum Analyaed - Swept 54

Marker 1 A 411,000

Ref Dffset 1 dB
Ref 10,00 dBm

PHO: Wide ~#- 1rigi Line
IF Gaaim:L wws Atten: 20 4B

| . ;:lll'-l‘l'l I'Jll'wi' ¥

'Ii-rl s .'l- .'|:;
il rﬁl#j’[g[ﬁ,rl A

L
Center 2.441000000 GHz
Res BW 1.0 MHz

100 20040 A My 12, ST

JLI_

Avg Typa: Log-Pwr

|

i e R i —

Agpilent Spectrum Analyaed - Swept 54

Ref Offset 1 dB
Ref 10.00 dBm

L
Center 2.441000000 GHz
Res BW 1.0 MHz

PHO: Wide ~#- 1rig: Line
IF Gaaim:L wws Atten: 20 4B

FVEW 1.0 MHz

Sweep 5.000 s (1001 pts)

ETATUS
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DH 3

Agpilent Spectrum Analyaed - Swept 54

Center Freq 2.441000000 GHz

Ref Offset 1 dB
Ref 10.00 dBm

|

L
Center 2.441000000 GHz
Res BW 1.0 MHz

UE

'lin-h. Hh

Avg Typa: Log-Pwr
Trig: Line
Atten: 20 48

PHO: Wide ===
IFGain:Luw

L t
iy ,Iu PR 'V .

Span 0Hz
Sweep 5.000 s (1001 pts)

ETATUS

FVEW 1.0 MHz

Agpilent Spectrum Analyaed - Swept 54

Center Freq 2.441000000 GHz

Ref Offset 1 dB
Ref 10.00 dBm

L
Center 2.441000000 GHz
Res BW 1.0 MHz

UE

100 o A My 1, TR

i r_

Avg Typa: Log-Pwr Frequency
Trig: Line

Atten: 20 48

PHO: Wide ===
IFGain:Luw

Span 0Hz
Sweep 3,000 ms (1001 pts)

ETATUS

FVEW 1.0 MHz
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DH 5

Agpilent Spectrum Analyaed - Swept 54

hxv&ep Time 5.000 s -
Trig: Line
Atten: 20 48

PHO: Wide ===
IFGain:Luw

Ref Offset 1 dB
Ref 10.00 dBm

) L‘k-

L
Center 2.441000000 GHz
Res BW 1.0 MHz

UE

FVEW 1.0 MHz

LN AM Ay 10, S
TRACE

SweeplControl

_ Sweep Time
50008

Avg Typa: Log-Pwr

'I'LJJ JI,'."t ..‘.II"J t‘. 1.-| 'I L F" .I

Span 0Hz
Sweep 5.000 s (1001 pts)

ETATUS

Agpilent Spectrum Analyaed - Swept 54
Center Freq 2.441000000 GHz

PHO: Wide ===
IFGain:Luw

Trig: Line
Atten: 20 48

Ref Offset 1 dB
Ref 10.00 dBm

L
Center 2.441000000 GHz
Res BW 1.0 MHz

UE

FVEW 1.0 MHz

10 Ex 10 AM Ay 120, S
TRALE

Avg Typa: Lt;ﬂ.-PIr Frequency

Span 0Hz
Sweep 5000 ms (1001 pts)

ETATUS
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8DPSK
DH 1

Agpilent Spectrum Analyaed - Swept 54

L i Y . =y i 100 AT —-'l'al_ 201
Center Freq 2.441000000 GHz Avg Type: Log-Par i

PHO: Wide ~#- 1rig: Line
IF Gaaim:L wws Atten: 20 4B

Ref Dffset 1 dB
Ref 10,00 dBm

I J

L
Center 2.441000000 GHz Span 0Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 s (1001 pts)

e STATUS

Fraquency

Agpilent Spectrum Analyaed - Swept 54
1 AF o J 2 i 101 31 5._'1'-'_'-'# 13, 21
Center Freq 2.441000000 GHz Awg Type: Log-Par TRACK

PHO: Wide ~#- 1rig: Line
IF Gaaim:L wws Atten: 20 4B

Ref Offset 1 dB
Ref 10.00 dBm

T LA

L
Center 2.441000000 GHz Span 0Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1,000 ms (1001 pts)

e STATUS

Fraquency
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DH 3

Agpilent Spectrum Analyaed - Swept 54

Center Freq 2.441000000 GHz :
PHO: Wide ~#= 1rg: Line
IF Gaaim:L e Atten: 20 48

Ref Offset 1 dB
Ref 10.00 dBm

LA IL

Center 2441000000 GHz

Res BW 1.0 MHz FVEW 1.0 MHz

Span 0 Hz
Sweep 5.000 s (1001 pts)

ETATUS

Agpilent Spectrum Analyaed - Swept 54

Marker 1 A -1,68000 ms :
PHO: Wide == 1rg: Line
IF Gaaim:L e Atten: 20 4B

Ref Offset 1 dB
Ref 10.00 dBm

A R A

|
it

Center 2441000000 GHz

Res BW 1.0 MHz FVEW 1.0 MHz

100200 A MGy 12, ST
Avg Typa: Log-Pwr

AMEr

'j"ll'mfﬂﬂfi'.'l'lﬁf'ﬂi” llﬁ:.'lll\"_*i""lil P)Wq
Bl

Span 0 Hz
Sweep 3,000 ms (1001 pts)
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DH 5

Agpilent Spectrum Analyaed - Swept 54

I it . e = ] LLFEH AM Ay 12, ST
Center Freq 2.441000000 GHz - Avg Type: Log-Par TRACK

PN Widle ~ma 1rg: Line Ty

IF Gain:Luw Atten: 20 48 bex

Fraquency

Ref Offset 1 dB
Ref 10.00 dBm

L —
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 s (1001 pts)

e STATUS

Agpilent Spectrum Analyaed - Swept 54

- 1 : - 2RI 1013351 M Mo 12, 2001
Center Freq 2.441000000 GHz - Avg Typa: Log-Par TRACE Fraquency
PHO: Wide ~#= 1rg: Line

IFGain:Lww Atten: 20 48

Ref Offset 1 dB
Ref 10.00 dBm

I T e M e A T e T A e i

L —
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5000 ms (1001 pts)

e STATUS
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item |Equipment Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1, [SPectrum Agilent E4446A  |US44300459 |May.08, 13 |1 Year
Analyzer
2. |Horn Antenna |[EMCO 3115 9607-4877 Aug.28,12 |1 Year
3. |Horn Antenna |EMCO 3116 00060089 Aug.28,12 |1 Year
4. |Signal Generator [HP 83732B VS34490501 |[May.08, 13 |1 Year
5.  |Amplifier Agilent 8491B 3008A02495 |[May.08, 13 |1 Year
6. |RF Cable Hubersuhner il)JZCOFLEX 28620/2 May.08, 13 |1 Year
7. |RF Cable Hubersuhner il)JZCOFLEX 28618/2 May,08, 13 |1 Year
8. |RF Cable Hubersuhner il)JZCOFLEX 28610/2 May,08, 13 |1 Year
9. |RF Cable Hubersuhner il)JZCOFLEX 274094/4 May,08, 13 |1 Year
10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

10.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer.

2. Set the RBW> Bandwidth of test Frequency and put the test Frequency, Set the Span

large enough to capture the entire signal

3. Use a peak detector on max hold
4. Reading the value from the Spectrum analyzer
Note: The cable loss and attenuator loss were offset into measure device as an

amplitude offset.

Audix Technology (Shenzhen) Co., Ltd.
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10.4.Test Results
EUT: Universal Multi-Charging Station
M/N: CR13
Test date:2013-08-14 Pressure: 101.3+1.0 kpa Humidity: 52.3+1.0%
Tested by: Leo-Li Test site: RF site Temperature:24.3+1.0 C
Test CH Peak output Power Limit
Mode (MHz2) (dBm) (dBm)
2402 -1.281 30
GFSK 2441 0.358 30
2480 1.072 30
2402 -2.664 30
8-DPSK 2441 -1.091 30
2480 -0.644 30
Conclusion: PASS
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment

Item |Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1, [SPectrum A Gilent E4446A US44300459 May.08, 13 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 |Aug.28, 12 |1Year

3. |Amplifier Agilent 8449B 3008A02495 |May.08, 13 |1 Year

4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08, 13 |1 Year

5. |RF Cable Hubersuhner |SUCOFLEX102 [28618/2 May.08, 13 |1 Year

6. |RF Cable Hubersuhner |SUCOFLEX102 |28610/2 May.08, 13 |1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the
fundamental emission and the band-edge emission under investigation. Set the
analyzer RBW to 100KHz and with a video bandwidth 300KHz. Record the peak
levels of the fundamental emission and the relevant band-edge emission, Observe
the stored trace and measure the amplitude delta between the peak of the
fundamental and the peak of the band-edge emission. This is not a field strength
measurement, it is only a relative measurement to determine the amount by which
the emission drops at the band edge relative to the highest fundamental emission
level.

2. Subtract the delta measured in step (1) from the maximum field strengths
measured in clause 4 .The resultant field strengths are then used to determine
band-edge compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower
and upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b)This device is pulse modulated, a duty cycle factor was used to calculate
average level based measured peak level
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11.4.Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level
were deemed to comply with average limit.
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Data: 5 File: G:2013 reportMModernACS130HO073.EMG (32)
Level (dBuWim) Date: 2013-08-10
120
3

FCC PART 15C I

60
FCC PART 18C A

l]231l] 2329. 2348. 2367, 2386. 2405
Frequency {(MHz)
S3ite no. : 3m Chamber Data no. HE-1
Di=s. / Ant. to3m 2012 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : Z23%C/54% Engineer : Leo-Li
EUT i Mniversal Multi-Charging Station
Power supply : DC 5V From Adapter Input AC 1Z0V/ 60H=z
Test mode 1 GF3K Z40ZMHz Tx
M/N 1 CR13
Ant. Calle Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limit= Margin Femark
[MH=z) (dE/ 1) (dE) (dE) [dBuV) [dEuW,/m) (dBuV/m) (dB)
1 2390.000 28.70 5.78 35.70 44,35 41.13 74 .00 3Z.87 Peak
2  Z2400.000 Z26.76 5.80 35.70 76.51 73.37 74.00 0.63 Peak
3 2402.230 Z6.77 5.80 35.70 97.98 94 .55 74 .00 -z0.85 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data:

120

60

0

e L M

page 11-4
6 File: G:\2013 reportMModern\ACS130H073.EM6 (32)
Lewel (dBuvim) Date: 2013-08-10
4
FCC PART 15C PEJ
FCC PART 15C
A
MMN¢mmmmw+wﬂwHVﬂhﬁfw%hw4hwu4uhw4Mnmwnwmu%auhmmﬂmmwvvﬂmMﬂh*”“*h*““m
2310 2320, 2348. 2367. 2386. 24045
Frequency {(MHz)
S3ite no. 3m Chawnber Data no. HE -1
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins=. ZIvC/ 54y Engineer : Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Adapter Input AC 120V/E60Hz
Test mode GF3K Z40ZMH= Tx
M/N CR13
Ant. Calhle hmp. Emission
Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark
[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
2390.000 Z8.70 5.78 35.70 44,90 41.65 74 .00 3Z.32 Peak
2399.700 25.76 5.80 35.70 G64.70 6l.56 74 .00 12 .44 Peak
Z400.000 Z26.76 5.80 35.70 63.75 60. 64 74 .00 13.36 Feak
Z40z.000 Z8.77 5.80 35.70 9Z.38 59.25 74 .00 -15.25 Peak

Femarks:

1. Emission Level= Antenna Factor + Cable Loss -ALwp Factor + Reading.
2. The ewission lewvels that are 204 bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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page 11-5

Data: 15 File: G:\2013 reportMModern\ACS130H073.EM6 (32)
120 Lewel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C AV
024?? 2483.6 2490.2 2495.8 2503.4 2510
Frequency {(MHz)

S3ite no. 3m Chawnber Data no. : 15

Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins=. ZIvC/ 54y Engineer Leo-Li

EUT : Universal Multi-Charging 3tation

Power supply : DC 5V From Adapter Input AC 120V/E60Hz

Test mode GF3K Z450MH=z Tx

M/N CR13

Ant. Calhle hmp. Emission

Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark

[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2479.904 27.Z7 5.91 35.70 9z.09 59.57 74 .00 -15.57 Peak
2 2483.500 27.:29 5.92 35.70 51.56 49.07 74 .00 24.93 Peak
3 Z500.000 27.40 5.94 35.70 44,36 4z .00 74 .00 3Z2.00 Feak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13242
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page
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Data: 16

File: G:2013 report'M'Modern'ACS130QH073.EME (32)

Level {dBul/im)

120

Date: 2013-08-10

FCC PART 15C PEAK
60
FCC PART 15C AV
!
WWWW?MWW
024?? 2483.6 2490.2 2495.8 2503.4 2510
Frequency {(MHz)
S3ite no. 3m Chawnber Data no. r 16
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins=. ZIvC/ 54y Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Adapter Input AC 120V/E60Hz
Test mode GF3K Z450MH=z Tx
M/N CR13
Ant. Calhle hmp. Emission
Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark
[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2479.571 27.Z7 5.91 35.70 a7.52 a5.00 74 .00 -z1.00 Peak
2 2483.500 27.:29 5.92 35.70 54,45 51.96 74 .00 22.04 Peak
3 Z500.000 27.40 5.94 35.70 47.93 45.57 74 .00 Z28.43 Feak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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page 11-7

Data: 17 File: G:\2013 reportMModern\ACS130H073.EM6 (32)
120 Lewel (dBuvim) Date: 2013-08-10
1
FCC PART 15C PEAK
60
FCC PART 15C AV
\\E"-
“WWWMWWMNWW
024?? 2483.6 2490.2 2495.8 2503.4 2510
Frequency {(MHz)
S3ite no. 3m Chawnber Data no. r 17
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins=. ZIvC/ 54y Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Adapter Input AC 120V/E60Hz
Test mode SDP3IE Z450MHz Tx
M/N CR13
Ant. Calhle hmp. Emission
Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark
[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2479.505 27.Z7 5.91 35.70 o7.84 95.32 74 .00 -21.32 Peak
2 2483.500 27.:29 5.92 35.70 46,92 44,43 74 .00 29.57 Peak
3 Z500.000 27.40 5.94 35.70 43.41 41.05 74 .00 32.95 Feak
Remarks:

1.
Z.

Emission Lewvel= Antenns Factor + Cable Loss —Amwmp Factor + Reading.
The emission lewvels that are 20d4E helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Data: 18

File: G:2013 report'M'Modern'ACS130QH073.EME (32)

120

Level {dBul/im)

Date: 2013-08-10

//rq\\ FCC PART 15C PEAK
60
FCC PART 15C AV
\\&hﬂﬂ“MMﬁWWVWMm&MﬂHNuwMﬂhﬂﬂ#HVWMwmbumﬁNwmﬁvﬂﬂhﬂyhdhﬂbﬂhmwﬂM
024?? 2483.6 2490.2 2495.8 2503.4 2510
Frequency {(MHz)
S3ite no. 3m Chawnber Data no. r 18
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins=. ZIvC/ 54y Engineer Leo-Li
EUT : Universal Multi-Charging 3tation
Power supply : DC 5V From Adapter Input AC 120V/E60Hz
Test mode SDP3IE Z450MHz Tx
M/N CR13
Ant. Calhle hmp. Emission
Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark
[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2479.970 27.Z7 5.91 35.70 59,66 57.14 74 .00 -13.14 Peak
2 2483.500 27.:29 5.92 35.70 43 .28 40.79 74 .00 33.21 Peak
3 Z500.000 27.40 5.94 35.70 44,12 41.76 74 .00 JZ2.24 Feak
Remarks:

1.
Z.

Emission Lewvel= Antenns Factor + Cable Loss —Amwmp Factor + Reading.
The emission lewvels that are 20d4E helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 11-9
Data: 31 File: G:2013 reportMiModern'ACS 130H073.EM6 (32)
Level (dBuvim) Date: 2013-08-10
120
3

FCC PART 15C I

60 FCC PART 15C B

l]231I] 2320, 2348. 2367. 2386. 24045
Frequency {(MHz)

S3ite no. : 3m Chanber Data no. r 31

Dis. / Ant. o3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PEAE

Enwv. / In=. @ Z3*C/54% Engineer : Leo-Li

EUT : Universal Multi-Charging 3tation

Power supply : DC 5V From Adapter Input AC 120V/E60Hz

Test mode : SDP3E Z40ZMHz T=x

M/N 1 CR13

Ant. Calhle hmp. Emission

Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark

[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2390.000 28.70 5.78 35.70 44,46 41.24 74 .00 3Z.76 Peak
2 2400.000 25.76 5.80 35.70 63.16 60.02 74 .00 13.98 Peak
3 Z402.150 2Z6.77 5.80 35.70 9Z.40 g§9.27 74 .00 -15.27 Feak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 11-10
Data: 32 File: G:2013 reportMiModern'ACS 130H073.EM6 (32)
Level (dBuvim) Date: 2013-08-10
120
3

FCC PART 15C HER
1

60 FCC PART 11(: |

l]231I] 2320, 2348. 2367. 2386. 24045
Frequency {(MHz)

S3ite no. : 3m Chanber Data no. T 32

Dis. / Ant. o3m 2012 3115 (4580) Ant. pol. : HORIZCONTAL

Limit : FCC PART 15C PEAE

Enwv. / In=. @ Z3*C/54% Engineer : Leo-Li

EUT : Universal Multi-Charging 3tation

Power supply : DC 5V From Adapter Input AC 120V/E60Hz

Test mode : SDP3E Z40ZMHz T=x

M/N 1 CR13

Ant. Calhle hmp. Emission

Fredq. Factor loss Factor Reading Lewvel Liwmits Margin PRemark

[MH=z) (dB/m) (dE) (dE) (dEuV) (dBuW/m) (dBuV/m) (dB)
1 2390.000 28.70 5.78 35.70 45.09 41.587 74 .00 3Z.13 Peak
2 2400.000 25.76 5.80 35.70 72.41 69,27 74 .00 4,73 Peak
3 Z401.960 Z26.77 5.80 35.70 95.36 95.23 74 .00 -21.23 Feak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 12-1

12.DEVIATION TO TEST SPECIFICATIONS
[NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 13-1

13.PHOTOGRAPH OF TEST
13.1.Photos of Conducted Disturbance at Mains Terminals Test

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC 1D:SSM393013 page 13-2

13.2.Photos of Radiated Emission Test

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 13-3

Above 1000MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-1

14.PHOTOS OF THE EUT
Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-2

Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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FCC ID:SSM393013 page 14-3

Figure 5
General Appearance of the EUT

Figure 6
General Appearance of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-4

Figure 7
Inside of the EUT

Figure 8
Inside of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-5

Figure 9
Inside of the EUT

Figure 10
Inside of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-6

Figure 11
Inside of the EUT

Figure 12
Inside of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-7

Figure 13
Inside of the EUT

Figure 14
Inside of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC 1D:SSM393013 page 14-8

Figure 15
Inside of the EUT

Figure 16
Inside of the EUT
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FCC 1D:SSM393013 page 14-9

Figure 17
Inside of the EUT
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Figure 18
Inside of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Figure 19
Inside of the EUT
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Figure 20
Inside of the EUT
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FCC 1D:SSM393013 page 14-11

Figure 21
Speaker

Figure 22
Speaker

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-12

Figure 23
Power Adapter

Figure 24
Power Adapter

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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Figure 25
Power Adapter

Figure 26
Power Adapter

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242
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FCC ID:SSM393013 page 14-14

Figure 27
USB Cable

Figure 28
Audio Cable

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13242




